Central Arizona Association of Governments (CAG)
208 Areawide Water Quality Management Plan
Town of Miami Defined Designated Management Area

Boundary Miami, Arizona
CAG 208 ID# 2019-1

August 2019
Revised: 3.1.21

Prepared for: Town of Miami
500 Sullivan Street
Miami, Arizona 85539

Prepared by: CAG
2540 W. Apache Trail
Apache Junction, Arizona 85120



AUrban
Rectangle


Youtube.com

TABLE OF CONTENTS
1.1 INTRODUCTION. . ucuuiiticnisensaecssicsesssncssessssssesssesssssssssssssssssssssessssssassssssssssssssassssssasssssssssss 1
1.2 ADStract.....eeccceecsineecssneecssnnecsneccnnne 1
1.3 HiStory of the Project...... . eiinnsicncseicnssnicnssnncssnncssnnicsssnisssssssssnesssssssssssossssssssssssssses 1
[...]
FMMI in coordination with the Town arranged for the construction of the WRF. The Town will

utilize existing staff to operate the WRF. The staff is licensed/certified as required for the operation of
the WREF.

3/22/2021 MIAMI REVISED DMA BOUNDARY 11



3.6 Political Accountability

3.6.1 Brief History

The Town was incorporated in 1918. The Town began providing sewer services as early as 1920.
Since that time, the Town has continued to expand and modernize its sewer system. The Town’s
existing wastewater treatment system was implemented in 1980 in coordination with Cyprus Miami
Mining Corporation, a predecessor of FMMI.

The Town passed a resolution in 1978 to establish the Town’s original DMA boundary to include
the area within the Town limit. This CAG 208 Plan Amendment is proposing expansion of that boundary
to include the unincorporated area east of Miami that they have been serving since before 2000.

3.6.2 Administration of DMA

The Town’s DMA will be administered by the Town Council. The Town Council consists of seven
elected members of the community. The elections for selecting council members are held every two years.

3.7  Political Acceptability

3.7.1 Description of Nearby Municipalities and Sewer Service Providers

The Miami wastewater system abuts the DMA and Service Boundary of the Tri-City Regional

Sanitary District and the City of Globe wastewater system and DMA, both to the east and south

of the Miami boundary.

3.7.1.1 Municipalities

The municipalities within a 5-mile radius of the WRF and the Miami DMA and Service Area
boundary are: the City of Globe, and an unincorporated portion of Gila County (Claypool) as shown on
Appendix B - Figure 5.

3.7.1.2 Sewer Service Providers

The Town, Tri-City Regional Sanitary District and City of Globe are the only entities that
provide sewer services in the vicinity of the WRF. The Town serves no areas outside the Town
DMA and Service Area boundary.

3.7.2 Provide Documentation that all Nearby Entities/Sewer Operators have Agreed/
Supported DMA Creation/Expansion

Letters of support from Globe, Gila County and the Tri-City Regional Sanitary District are provided in
Appendix C-5.

41  WASTEWATER CHARACTERIZATION

The wastewater flow collected and treated by the Miami system are primarily residential and

3/22/2021 MIAMI REVISED DMA BOUNDARY 12



commercial. No industrial flows are accepted into the Miami system.

4.2 Population
4.2.1 POPTAC figures

According to the Arizona State Demographer’s 2019 data reports there are 1,828 residents
andusingthe 2017 US Census household average occupancy of 2.2 approximately
831 occupied dwelling units within the Town’s limits. Plus the Miami Gardensand Gord
on Street area of 45 Households The current commercial properties count of 211 units was
obtained fromthe Town’s Engineering Department.

4.2.2 Initial Population Serviced
The WREF serves the current population of 1,828 residents.
4.2.3 Population at Build-Out

Assuming a life expectancy of 30 years for the WRF, the future population projection for year 2040 is
2,132. This estimate is based on the 2006-2055 Arizona Commerce Gila Sub- County Population
Projections. Based on the current persons per dwelling unit estimate of 2.2, the number of dwelling
units is projected to be 830 in 2040. The Town is projecting 240 commercial units for year 2040.

4.2.4 Population Projections
See Sections 4.1.1 through 4.1.3.
43  Wastewater Flows

4.3.1 Brief Explanation of Calculations

EMC” obtained the Town’s existing wastewater system’s daily flow records from January 1998
through December 2008 from Town representatives to review capacities and peak flows. EMC?’s
detailed analysis of this data to determine the Town’s average and peak wastewater flows are
presented in Tables 1 and 2. The review of the two highest flow years (i.e. 2005 and 2008) show
that the highest wet and dry weather peak flows are 638,110 gpd and 300,330 gpd, respectively. In
order to handle these peak flows, the design capacity of the WRF was selected to be 640,000
gpd. That capacity provided approximately 94% more capacity over the Town’spermitted capacity
of 330,000 gpd at the time. The tables below reflect the towns flows after the construction of the
WREF facility and the first few years of the new collection system operation.

3/22/2021 MIAMI REVISED DMA BOUNDARY 13



Table 1
Wastewater Flow Summary
Total Annual Average Peak Wastewater Peak Wastewater
Year Wastewater Flow | Wastewater Flow Flow (gallons/day) Wastewater Missing Data
(gallons/year) (gallons/day) Flow Date Dates (1)
2009 N/A N/A N/A N/A None
2010 N/A N/A N/A N/A None
2011 32,160,200 210,197 266,540 9/6/2011 Jan-Jul!
2012 79,045,930 215,972 349,300 9/28/2012 None
2013 85,541,900 234,361 496,000 3/8/2013 None
2014 57,042,552 156,281 445,690 3/27/2014 None
2015 58,898,410 161,366 412,000 2/4/2015 None
2016 54,939,000 150,107 383,000 1/9/2016 None
2017 58,412,900 160,035 444,000 1/24/2017 None
2018 46,868,250 128,406 371,000 1/4/2018 None
2019 49,128,000 134,597 294,000 2/14/2020 April 2
2009-2019 Summary 172,369 496,000 3/8/2013 -
Note:
1. Plant began operation at current location in August of 2011
2. Data simulated for missing month.
Table 2
Wastewater Flow Summary - Highest Average/Peak Flow Records (1)
Average Flow (gpd) | Continuous Occurrence (days) Corresponding Dates Flows (gpd) (2)
2013
> 300,000 8 Jan29-Feb 5 ADF = 234,361
> 400,000 2 Jan 29 -30 PDWF = 345,660
= Zggvggg 8 - PWWE = 496000
=700,000 0 : MDWF = 132,100
2014
> 300,000 1 Mar 27 - 28 ADF = 156,281
> 400,000 1 Mar 27 - 28 PDWF = 287,600
- 288’838 8 - PWWF = 445,690
700,000 0 3 MDWF = 95,805

gpd = gallons/day; ADF = Average daily flow; PDWF = Peak dry weather flow; PWWF = Peak wet weather flow; MDWF =
Minimum dry weather flow.

Notes:

1. Information for the two years with the highest average and peak flow based on the past 8 year records (identified in Table 1)

2.PDWF assumed to be May through December. PWWF assumed to be January through April. PDWF and PWWF month breakoy

ant located at the FMMI mine site.

3/22/2021

MIAMI REVISED DMA BOUNDARY

14




4.3.2 Flow Capacity at Build-Out

According to the Arizona State Demographer, there are 1,828 residents and 628 occupied dwelling
units within the Town’s current service area. The WRF was operational in year 2011. Assuming a life
expectancy of 30 years for the WRF, the future population projection for year 2040 is 2,132. This
estimate is based on the 2006-2055 Arizona Commerce Gila Sub-County Population Projections.

Using the highest annual average daily flow (279,598 gpd) and current population estimate (1,936)
for 2008, the 2008 unit flow is 145 gallons per capita per day (gpcd). Using the 2040 projected
population of 2,132 and the unit flow of 145 gpcd, the average daily flow at the 2040 population
projection is 309,140 gpd. Applying a typically used peaking factor of 2.0, the peak flow in 2040 is
projected to be 618,280 gpd. The design capacity (640,000 gpd) for the Town’s WREF is significantly
higher than this estimate. However, this projected 2040 capacity does not consider greater increase in
future flow due to infiltration/inflow from further deterioration of the Town’s existing collection system.
The Town is currently working towards planning, designing and construction/repair of its existing
collection system. With the construction/repair of its collection system, the inflow/infiltration in
the collection system is expected to significantly reduce peak flows to average flow conditions at the
WREF.

4.3.3 Contingency for Peak Flows

Typically, wastewater treatment plants (WWTPs) are designed to meet the average daily flow. Based
on the evaluation of the Town’s existing flow records and to provide contingency to the wastewater
treatment system, the WRF was designed to handle current peak flows on a continuous basis.
Additionally, the design capacity of 640,000 gpd was approximately 94% more capacity over the
Town’s currently permitted capacity of 330,000 gpd for the existing wastewater treatment system at the
time.

AAC R18-9 defines treatment facility design flow as the average daily flow over a calendar year
calculated as the sum of all influent flows to the facility. As noted on Table 1, the average
wastewater flow for the past 10 years is approximately 258,537 gpd. AAC RI18-9 also requires
reporting the facility’s maximum day flow, defined as the greatest daily total flow that occurs over a
24-hour period within an annual cycle of flow variations. The greatest daily total flow over a 24-
hour period on record is 638,110 gpd (2005). The design capacity of 640,000 gpd for the WRF exceeds
both these criteria providing sufficient contingency for peak flows.

In addition to the contingency built into the WRF, a lined influent emergency holding pond was built
to handle the potential for increased flow resulting from infiltration/inflow from further deterioration
of the Town’s existing collection system in 2011. The influent emergency holding pond is a temporary
facility and will be discontinued from use once the Town construct/repairs its collection system.

The influent emergency holding pond is located south of the WRF site as shown in Appendix
B - Figure 1 and is approximately 1 acre in size with an operating capacity of 1 MG.

This capacity provides approximately 1.5 days of peak flow or 4 days of average flow capacity. The
wastewater flows from the existing Pump Station will be conveyed to the influent emergency holding
pond via a pipe branch off the WRF forcemain. The collected flows will be treated at the WRF. The
influent emergency holding pond is designed as a BADCT facility meeting the requirements of AAC
R18-9.

3/22/2021 MIAMI REVISED DMA BOUNDARY 15



4.3.4 Flow Phasing

As noted in Section 4.1.4, the WRF was built in one phase and provides the design capacity of 640,000
gpd at system start-up.

5.1 WASTEWATER RECLAMATION FACILITY

5.2 Reclamation Facility Description
5.2.1 Type of Wastewater Reclamation Facility

The WREF is an extended aeration (i.e., modified activated sludge process) facility with a design capacity
of 640,000 gpd. A conceptual layout of this extended aeration system’s components planned for
the WRF is presented in Appendix B - Figure 2. The components includes: headworks, anoxic
and aeration chambers, clarifier, sludge holding tank, filtration and disinfection units. Sludge
dewatering is achieved using a skid mounted belt filter press with slurry feed pump, wash water pump,
and polymer conditioning system.

5.2.2 Location of WRF — Physical Address and/or Legal Description

The WREF site is located in Section 16 of Township 1 North, Range 15 East of the Gila and Salt River
Meridian, Gila County, Arizona as shown in Appendix B - Figure 1.

A legal description of the site is provided in Appendix C-1.

5.2.3 Flow Rates

EMC? obtained the Town’s existing wastewater system’s daily flow records from January 1998 through

December 2008 from Town representatives to review capacities and peak flows. EMC?’s detailed
analysis of this data to determine the Town’s average and peak wastewater flows are presented in
Tables 1 and 2. The review of the two highest flow years (i.e. 2005 and 2008) show that the highest wet
and dry weather peak flows are 638,110 gpd and 300,330 gpd, respectively. In order to handle these
peak flows, the design capacity of the WRF is selected to be 640,000 gpd. This capacity provides
approximately 94% more capacity over the Town’s current permitted capacity of 330,000 gpd.

5.2.4 Sewage accepted by WRF
A. Type

The WRF will treat municipal wastewater consisting of flows mainly from residential and
commercial areas.

B. Projected Percentage of Amount Per Sewage Type

The wastewater flow composition of the proposed service area includes approximately
95% residential and 5% commercial.

3/22/2021 MIAMI REVISED DMA BOUNDARY 16



53

5.3.1

Sewage Collection System
Description of Sewer Works Infrastructure

A. Sewer Lines Flowing Into Plant

The Town’s wastewater flows are collected and conveyed by a network of sewer lines that
ultimately deliver to the Pump Station.

B. Lift Stations

The existing Pump Station has three pump sets in parallel, with each pump set consisting of two
pumps in series. Currently, one, two or all three pump sets are operated to obtain varying flows
based on the wastewater flows conveyed to the Pump Station. Based on the review of the
existing pump records and calculated flow rates, a maximum flow rate of 691,200 gpd can be
obtained using existing pumps. This capacity exceeds the design capacity of the WRF. As a
result, the WRF force main and pumping system are sized for the maximum flow rate of 691,200

gpd.
C. Forcemains

As noted in Section 5.2.1.C, the forcemain for the WRF is designed to deliver a maximum flow
rate of 691,200 gpd from the existing Pump Station to the WRF. A 6-inch forcemain
will be required to deliver this flow. This sizing was preliminary and was determined using
guidelines outlined in AAC R18-9. The forcemain will be connected at the meter box located
outside the existing Pump Station, as shown in Appendix B — Figure 6

D. Any Setbacks or Easements that may be Needed to Create Infrastructure

In accordance with AAC R18-9, the setback requirements for a new treatment facility with a
design flow rate of 640,000 gpd is 750 feet assuming no installation of noise, odor and aesthetics
controls. Setback distances are measured from the treatment and disposal components within the
treatment plant to the nearest property line of an adjacent dwelling, workplace, or private property.
The WRF and the surrounding properties are FMMI-owned; thus, no private property acquisition
would be required. As shown on Appendix B — Figure 1, the nearest private property is located
more than 1,700 feet to the east of the WREF.

E. Other Items Pertinent to Infrastructure Issues

The Town’s current wastewater collection system was installed in the 1920s. In an attempt
to repair and/or upgrade the existing antiquated wastewater collection system, the Town initiated
mapping of the collection system including: videography of existing sewer mains and manholes;
compilation of as-built drawings; and an updated count of sewer connections. The Town
previously received a $35,000 Technical Assistance Grant from the Water Infrastructure
Financing Authority (WIFA) to videograph the collection system. The Town recently
completed videographing approximately 25,000 feet of sewer pipe within the Town’s existing
service area including under Highway 60. This videography concluded that the Town’s collection
system is 100 percent inadequate and imminently failing.

3/22/2021 MIAMI REVISED DMA BOUNDARY 17



5.3.2

The Town’s current finances limit their ability to repair/upgrade their deteriorated collection
system. Hence, the Town in coordination with the City of Phoenix (City) is aggressively pursuing
other options to fund the repair/upgrade of the collection system. These options include grant
and loan packages. The Town, through the City, approached various agencies including WIFA
and the United States Department of Agriculture for loans and grants to be used for design and
construction of the collection system repair/upgrade.

Through the USDA Rural Development program the Town has completed a total rebuild of the
sewer collection system to reduce leakage, storm infiltration and improve system collection
efficiency including upgrading the lift station facility at Highway 60.

Treatment Process
A. Treatment type

Three potential technologies were considered for the WREF: extended aeration, sequencing batch
reactor, and membrane reactor. In order to evaluate these three technologies, various vendors
representing one of these technologies and WWTP operators were contacted to document the
real-time performance of these technologies. Criteria researched as part of this communication
included the duration for which the technology has been established, operation ease and
flexibility, footprint size required, ability to handle wastewater load fluctuations, operator